Body,container reach stacker, SRSC45H1 AKD

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

60024203

Body, pipe clamp

18

2

60202488

Nut

3

3

60202487

Nut

4

4

60165334

Clamp, Tube, Single

20

8

60165336

Body, pipe clamp

10

9

60165337

Body, pipe clamp

2

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

60024203

Body, pipe clamp

18

4

60165334

Clamp, Tube, Single

20

6

60165343

Body, pipe clamp

10

7

60014676

Body, pipe clamp

7

18

A210204000116

Screw M5×16GB70.1

4

19

A820101350321

Plate, cover, pipe clamp

2

20

A210111000029

Bolt

6

21

A210404000003

Washer

6

22

12768531

Body, clamp, combination pipe, spreader

2

23

12768533

Body, clamp, combination pipe, spreader

2

 

 

 

 

 

 

 

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

60186271

Body, pipe clamp

5

2

60014674

Body, pipe clamp

5

3

A210204000117

Screw M5×20GB70.1

7

4

13867619

Coverplate, clamp, pipe

5

5

A210111000029

Bolt

10

6

A210404000003

Washer

15

7

13867741

Clamp, pipe, boom

5

8

13867742

Clamp, pipe, boom

5

9

A820101350327

Plate, cover, pipe clamp

1

10

A210111000030

Bolt M10×55GB5783

3

11

A210401000001

Washer

3

12

A820101350328

Body, clamp, combination pipe

1

13

A820601991102

Body, clamp, combination pipe

1

14

60165343

Body, pipe clamp

3

15

A210204000486

Screw M6×60GB70.1 10.9

6

 

 

 

 

 

 

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

10853176

System, preheating, hydraulic

1

2

13205925

System, protecting, hydraulic braking

1

 

 

 

 

 


 

 

Item No.

Part No.

Description

Qty.

1

60043442

Hose, rubber

1

2

A820199003370

Flange, oil-suction

1

3

A210609000185

O-ring 20×2.65GB3452.1

2

4

A210609000045

O-ring

1

5

B210780000244

Flange, Split

2

6

A210204000181

Screw

4

7

B220301000639

Pump, gear

1

8

A820203002556

Flange

1

9

B230101000482

O-ring

1

10

A210204000162

Screw

4

11

B210780000316

Fitting, Adapter

1

12

B230103000391

Hose, rubber

2

13

A819700001629

Group, cooling switching valve

1

14

A210204000149

Screw M8×60GB70.1

2

15

12404289

Diagram, welding, cooling switching valve

1

16

B210780001395

Plug

2

17

60148536

Sleeve, shaft, pump

1

 

 

 

 

 

 

 

 


 

 

Item No.

Part No.

Description

Qty.

1

60225729

Cover, front end, shell body

1

2

60225742

Housing

1

3

60227021

Cover, end, rear

1

4

60225733

Washer

4

5

60225743

Screw

4

6

60225736

Ring, snap

1

7

60225735

Seal, lip

2

8

60225741

Pin, split

2

9

60225737

Sleeve, shaft

2

10

60225740

Strip, sealing

2

11

60225738

Ring, seal

2

12

60225739

Seal, support

2

13

60227019

Gear, driven

1

14

60227020

Gear, drive

1

 

 

 

 

 


 

 

 

Item No.

Part No.

Description

Qty.

1

21002857

Connector

2

2

A220401000326

Valve, Check

1

3

B210780001394

Connector

1

4

B230103000358

Hose, rubber

1

5

B210780001007

Fitting, Tee

2

 

Leave a Reply

Your email address will not be published. Required fields are marked *